ATLANTIS 150 CHASSIS PARTS

ENGINE

PART NUMBER DESCRIPTION QTY
1 110100-FYJQ-000 engine assy. 1
11345-FYGT2-000 pipe 1
F-1 AIR CLEANER

F-1 PART NUMBER DESCRIPTION QTY
1 117200-FYT3B-000 air cleaner assy. 1

2 [V241201-FYJT19-0000 air cleaner element 1

3 |GB/T16674. 1-M6%25—-A2F hexagon flange bolt 2

4 116170-7Z]J-008 automatic choke valve 1

5 |E140000-FYJQ—-0000 carburetor 1

Atlantis 150 Chassis

1/18



F-2 HEADLIGHT ASSY.

F-2 PART NUMBER DESCRIPTION QTY
1 |V181000-FYJT19-1000 headlight assembly (DOT/chromeplating ) 1
2 [V181004-FYJT19-0000 headlight ring 1
3 [V181002-FYT19-0000 headlight lens 1
4 133130-FY19-000 headlight bulb 1
5 [V182001-FYBT-0000 position light bulb 1
6 |[VI81040-FYJT19-000 headlight socket 1
7 |[V181330-FYJT19-1000 headlight installing stand (chromeplating) 1
8 190113-06020-L special bolt M6%20 1
9 [V181021-FYJT19-0000 lens housing 1

F-3 TURN SIGNALS

F-3 PART NUMBER DESCRIPTION QTY
1 |V183100-FYJT19-0000 front directional assembly(left/DOT) 1
2 |V183200-FYJT19-0000 front directional assembly (right/DOT) 1
3 |V183300-FYJT19-0000 rear directional assembly (DOT/left) 1
4 |V183400-FYJT19-0000 rear directional assembly (DOT/right) 1
5 133710-FY19-000 taillight bulb 4
6 [GB/T13806. 2-ST4. 2%12-A2F cross recess—headed screw 4
7 |V183101-FYJT19-0000 front turning light lens(left) 1
8 |V183201-FYJT19-0000 front turning light lens(ringt) 1
9 [V183301-FYJT19-0000 rear turning light lens(left) 1
10 |V183401-FYJT19-0000 rear turning light lens(ringt) 1

Atlantis 150 Chassis

2/18



F-4 METER ASSEMBLY

F-4 PART NUMBER DESCRIPTION QTY
instrument assembly (DOT/ English
L |VI90000-FYJT19-0000 system/directional lights) !
2 |V191000-FYJT19-0000 speedometer 1
3 [V198000-FYJT19-0000 signal meter 1
4 |V194000-FYJT19-0000 fuel gauge assembly 1
5 [V190200-FYT19-0000 instrument installing stand(unit) 1
6 [VI90500-FYJT19-0000 instrument cable 1
7 |V190104-FYT19-0000 instrument night directional lights(12V1.7W)] 3
8 [44830-FYGT9-000 speedometer cable 1
9 [GB819-85-05016—B sunk screwMbX 16 1
10 |GB/T818-M5*12-A2F cross recess—headed screw M5%12 2
11 |V190105-FYJT19-0000 high beam directional lights(12V 1.7W) 1

Atlantis 150 Chassis

3/18



F-5 HANDLEBARS

F-5 PART NUMBER DESCRIPTION QTY
right handle switch assembly
1 |V204200-FYJT19-0000 (DOT/chromeplating ) 1
2 [35200-FYGT9-000 left handle switch assembly 1
directional handlebar assembly
3 [V091000-FYJT19-1000 (DOT/chromeplating ) 1
4 153140-FYGT9-000 throttle grip and inner tube 1
5 153116-FYGT9-000 left handlebar grip 1
6 [43120-FYGT9-000 rear brake lever assembly 1
7 [53167-FYGT9-000 rear brake lever 1
8 [53231-FYGT9-000 upper yoke plate 1
9 |[53112-FYGT9-000 lower handlebar clamp 2
10 [53111-FYGT9-000 upper handlebar clamp 1
11 |GB/T16674. 2-M10%*1. 25%45-A2F hexagon flange screws 1
12 |53124-FYT3A-000 directional handle block 1
13 |GB6187-86—-10000X-G—14 flange self-locking nutM10X1. 25 1
14 |GB/T70. 1-M8%16—A2F Allen column—headed screw 2
15 |GB/T70. 1-M8*35-F5] Allen column—headed screw 2
16 |V090230-FYT19-1000 rear brake cable(manual brake/steel pipe) 1
17 |V090221-FYT19-0A2F return spring 1
18 [V090222-FYT19-0000 pin 1
19 |V090223-FYT19-0000 regulating screw 1
20 [V090410-FYT19-1000 accelerator wire assembly(steel wire) 1
21 |88120-FYM-100 rearview mirror (right/DOT) 1
22 |88110—-FYM-100 rearview mirror (left/DOT) 1
23 191165-FYBQ-000 belt 2

Atlantis 150 Chassis

4/18



F-6 FRONT BRAKE

F-6 PART NUMBER DESCRIPTION QTY
1 [V151100-FYT19-0000 front brake fender main pump assy. 1
2 |V151200-FYT19-0000 front brake fender oil/soft pipe component 1
3 [V151300-FYT19-0000 fron? brake fender separated pump |

combinatory
4 |V151001-FYT19-0000 front brake fender assy. 1
5 [V151102-FYT19-0000 front brake lever 1
6 |[51035-FYT13A-100 dust cap 2
7 190301-101515-CU000 plain washer 4
8 [46006-FYGT9-000 eye bolt 2
9 [V151250-FY7-0000 braking oil pipe nip 1

10 [35340-FYGT9-000 front braking switch assembly 1
11 |51007-FYT13A-000 connecting rod sleeve; 1
12 |V151320-FYT19-0000 fender brake shoe component 1
13 |51050-FYGT9-000 brake connecting rod component 1
14 |V151401-FYT19-0000 front-right brake clamp 1
15 |GB/T16674. 1-M8%32-A3H hexagon flange bolt 1

Atlantis 150 Chassis

5/18



F-7 TFRONT FORK

F-7 PART NUMBER DESCRIPTION QTY
1 [53200-FYGT9-000 directional post 1
2 |53206-FYT3A-000 locknut 1
3 153211-FYT3A-000 upper steel tray 1
4 [53210-FYT3A-000 upper steel ball 1
5 153201-FYT3A-000 upper steel bowl 1
6 [53202-FYT3A-000 lower steel bowl 1
7 153220-FYT3A-000 lower steel ball 1
8 153212-FYT3A-000 lower steel tray 1
9 [53214-FYT3A-000 directional post dustproof coil 1
10 [53215-FYT3A-000 directional post down coil 1
11 [51400-FYGT9-000 fore shock absorber assembly 2
12 |GB6187-86-08000-G—12 self-locking nut M8 4
13 |GB/T16674. 1-M8*40-A3H hexagon flange bolt  M8X40 2
14 190151-FYT13A-000 screw(stainless steel) M6X16 4
15 |V022432-FYT19-0000 right radial shield(electroplating) 1
16 |V022431-FYT19-0000 left radial shield(electroplating) 1
17 151401-FYT13A-000 fore shock—absorb shoulder bolt 2
18 151040-FYGT9-000 right radial components 1
19 |51030-FYGT9-000 left radial components 1
20 |GB6172-86-08000-G—12 hexagon thin nut M8 2
91 [V022421-FYT19-0000 right front fork protecting |

cover (electroplating)

22 |V022411-FYT19-0000 left front fork protecting 1

cover (electroplating)

23 |GB6187-86—-10000X-G—-14 flange self-locking nutMI10X1. 25 2
24 151005-FYT13A-000 radial block 2
25 |GB/T6170-M6-A2F I-shaped hexagon nut 2
26 [33750—-FYT-000 side reflector 2

Atlantis 150 Chassis

6/18



F-8 FRONT FENDER AND COVER

F-8 PART NUMBER DESCRIPTION QTY
front board
L |V022108-FYT19-0000 decoration(right/electeoplating/SanYang) I
_ B headpipe lower part of rear
2 |V022353-FYT19-0000 door (PP/SanYang) 1
3 [V02230C-FYT19-0000 code sight cap (PP/SanYang) 1
B B headpipe forecover decorating
4 V022342-FYT19-0000 cover (electeoplating/SanYang) !
5 [V022352-FYT19-0000 headpipe backcove? decorating |
cover (electeoplating/SanYang)
6 [V022611-FYJT19-0B02 front fender A(black/SanYang/HT031B) 1
V022611-FYT19-0A02 front fender A(Silver/SanYang) 1
7 |V022612-FY]JT19-0B02 front fender B(black/SanYang/HT031B) 1
V022612-FYT19-0A02 front fender B(Silver/SanYang) 1
8 [V022101-FYJT19-0B02 front board(black/SanYang/HT031B) 1
V022101-FYT19-0A02 front board(silver/SanYang) 1
B B headpipe upper part of rear
9 |V022351-FYJT19-0B02 door (black/SanYang/HT031B) I
V022351-FYT19-0A02 headpipe upper part of rear 1
door (silver/SanYang)
10 [97707-50016—-00 recess—headed screw 2
11 |GB/T845-ST4. 2%12-A3H cross self-tapping screw ST4. 2%12 10
12 190183-05807-00 spring screw cab 6
13 [90151-FYT13A-000 screw(stainless steel) M6X16 4
14 190220-06000-K clip screw M6 2
15 [90111-06014-K shoulder bolt M6%x14 1
front board decoration
16 |V022107-FYT19-0000 (left/electroplating/Sanyang) I
17 |GB/T818-M6%*25-A3H cross Recess Head Screw 1
18 190113-06025-L cruciform slot pan head screw 2
19 [GB/T95-6-A2F plain washer Lever C 2
20 [V034002-FYT19-0000 helmet hook (PP/Sanyang) 1

Atlantis 150 Chassis

7/18



F-9 TFRONT WHEEL

10

N

F-9 PART NUMBER DESCRIPTION QTY
1 |V171100-FYJT19-0000 front wheel rim assy. (1ight/DOT) 1
2 190714-20%32%5-00000 wheel seal 20x32x5 2
3 |6201-2RS-GB/T276-94 ball bearing with sealed coil 2
4 |V171103-FYT13A-0000 front rim middle cover 1
5 [42753-FYT3A-000 valve stem 1
6 [4CW-F5108-0001 tire (3.50-10, 4PR) 1
7 146001-FYT13A-000 front fender 1
8 190106-FYGT2-000 front brake bolt 3
9 [44800-FYT13A-000 counting pinion stand 1
10 [44301-FYT13A-000 front axle shaft 1
11 [44615-FYT13A-000 front axle shaft block 1
12 |GB6187-86—12000X—B flange self-locking nut 1

F-10 REAR WHEEL

F-10 PART NUMBER DESCRIPTION QTY
1 |GB/T6187. 2-M16%1. 5-A3H all metal hexagon flange locknut 1
2 |42753-FYT3A-000 valve stem 1
3 [4CW-F5108-0001 tire (3.50-10, 4PR) 1
4 [V172100-FYJT19-0000 rear rim assy. (light shield/DOT) 1

Atlantis 150 Chassis

8/18



F-11 SEAT ASSY AND BACKREST

F-11 PART NUMBER DESCRIPTION QTY
1 [V031000-FYJT19-0000 seating washer assy. 1
2 |77220-FYGT9-000 seating washer binder assy. 1
3 |GB/T6177. 1-M6-A3H hexagon flange screws 4
4 [33431-FYBQ-000 block 2
5 [V025006-FYT19-0000 carburetor recovery & maintenance |

cover (PP/Sanyang)
6 [V025002-FYT19-0000 carrier (PP/Sanyang) 1
7 |GB/T923-M6-A3H cap nut M6 2
8 |[GB/T96. 1-6-A3H large gasket lever A 2
9 [V023207-FYT19-0000 accumulator cover (PP/Sanyang) 1
10 |V251510-FYT19-0000 seat lock assy. (Sanyang) 1
11 |77240-FYGT9-000 seat lock lanyard assy. 1
12 190800-FYT3A-000 plastic pressed nail 1
13 |77280-FYGT9-000 backrest assy. 1
14 |V051000-FYJT19-0000 rear storage rack (DOT/chromeplating ) 1
15 |GB/T845-ST4. 2%16-A3H cross recess—headed self tapping screw 3
16 |GB/T16674. 1-M8*30-A2F hexagon flange screws M8+%30 2
17 |GB/T16674. 1-M6%30-A2F hexagon flange bolt 2
18 143434-FY2-000 torsion bar rubber mat 4
19 150628-FYG10-000 rear footplate installing block B 2
20 [33742-FYT3A-000 side glisten patch 2
21 |GB/T9074. 1-M6%12-8. 8-S1-L-A3H |bolt and washer groupware 2
22 |GB/T6170-M6-A2F I-shaped hexagon nut 2
23 |GB/T6170-M5—A2F slot hexagon nut 1
24 [33741-FYT3A-000 rear reflecting piece 1

Atlantis 150 Chassis

9/18



F-12 FOOT PANELS

F-12 PART NUMBER DESCRIPTION QTY
1 [V023124-FYJT19-0B02 right orbital (black/SanYang/HT031B) 1
1 |V023124-FYT19-0A02 right orbital (Silver/SanYang) 1
2 |V023134-FYJT19-0B02 left orbital (black/SanYang/HT031B) 1
2 |V023134-FYT19-0A02 left orbital (Silver/SanYang) 1
3 [V014101-FYT19-0000 bottom protecting cover (PP/Sanyang) 1
4 150624-FYGT9-000 fore footplate stand 1
5 |17538-FYCT9-000 protgcting cover fasten stand of the mouth |

of o0il box

protecting cover fasten stand of the mouth
6 [V060018-FYT19-0000 of oilbox (PP/Sanyang) 1

protecting cover of the mouth of
7 |V061013-FYT19-0000 oi Ibox (PP/Sanyang) 1
8 |V023201-FYT19-0000 footplate (PP/Sanyang) 1
9 164316-FYGT9-000 floor footplate antiskid plate(right) 1
10 |64315-FYGT9-000 floor footplate antiskid plate(left) 1
11 |V023303-FYT19-0000 center protecting cover (right/PP/Sanyang) 1
12 |V023302-FYT19-0000 center protecting cover (/left/PP/Sanyang) 1
13 |V061014-FYT19-0000 filler mouth cover (PP/Sanyang) 1
14 |50720-FYGT9-000 right footplate component 1
15 [50710-FYGT9-000 left footplate component 1
16 197707-50016-00 recess—headed screw 4
17 190183-05807-00 spring screw cab 2
18 |GB/T16674. 1-M6%16-A3H hexagon flange screws series 2
19 |GB/T9074. 1-M6%12-8. 8-S1-L-A3H |bolt and washer groupware 4
20 [GB/T845-ST4. 2+%16-A3H cross recess—headed self tapping screw 16
21 [GB/T9074. 1-M6%25-8. 8-S1-L-A3H |bolt and washer groupware 4
22 [GB/T16674. 1-M6*12-A3H hexagon flange screws 2
923 [V023125-FYT19-0000 right-middle protecting cover decorated |

board
94 [V023135-FYT19-0000 left-middle protecting cover decorated |

board

Atlantis 150 Chassis

10/18



F-13 FUEL TANK

F-13 PART NUMBER DESCRIPTION QTY
1 [37810-FYGT9-000 Fuel lever sensor 1
2 |V061000-FYT19-0000 Fuel pump assy(Sanyang) 1
3 117620-FYT3A-300 Fuel pump cover 1
4 [16950-FYT18-000 Fuel pump 1
5 |GB/T16674. 1-M6%12-A3H hexagon flange screws 4
6 [V063210-FYT18A—0000 negative pressure assy (220mm) 1
7 [16972-FYT18-100 Fuel line component (transparent 150mm) 2
8 [16972-FYT18-200 Fuel line component (transparent 320mm) 1
9 190467-09006-00 stopping clamp 6
10 [16910-FYT3A-000 fuel cleaner 1

Atlantis 150 Chassis

11/18



F-14

REAR BODY PANELS

e F ? 18
18 173
F-14 PART NUMBER DESCRIPTION QTY
) V023121-FYJT19-0B02 right—-back body protecting cover black 1
V023121-FYT19-0A02 right—-back body protecting cover silver 1
2 |V024212-FYT19-0000 back-tail cover (PP/Sanyang) 1
3 V023131-FYJT19-0B02 left-back body protecting cover black 1
V023131-FYT19-0A02 left-back body protecting cover silver 1
V023136-FY JT19-0B02 left—-sided cover notice—installing board |
A black : : : :
V023136-FYT19-0A02 1§ft—31ded cover notice—installing board |
silver
5 |V024106-FYT19-0000 rear-middle cover upper decoration board 1
6 |V024107-FYT19-0000 rear-middle cover lower decoration board 1
7 |GB/T845-ST4. 2%12-A3H cross self—tapping screw ST4. 2%12 13
8 [90183-05807-00 spring screw cab 2
9 197707-50016-00 recess—headed screw 4
10 |V024361-FYT19-0000 back-inner fender (PP/Sanyang) 1
11 [GB/T845-ST4. 8+16-A3H recess—headed self—-tapping screw 4
12 |V251000-FY]JT19-0000 lock 1
13 |V024311-FYT19-0000 back fender (PP/Sanyang) 1
14 [90109-063F1-00 bolt 1
15 190183-05807-00 spring screw cab 2
16 [80111-FYJ-000 back—inner fender bush 1
17 1V185023-FYT19-0000 rear light installing stand strengthen |
plank
18 |GB/T6170-M6-A2F I-shaped hexagon nut M6 3
19 |GB/T9074. 1-M6%16—4. 8-S3-L-A2F |bolt and washer groupware 3
20 [50126—-FYG-000 rubber washer 2

Atlantis 150 Chassis

12/18



F-15 TAILLIGHT & BRACKET

9% (7? : 0 7
(4o V0
@'{_I ® o
d 0 ﬂ
KA .
[ |4 °
(28 \\_//

F-15 PART NUMBER DESCRIPTION QTY
1_[V185000-FYJT19-0000 rear light assembly (DOT) 1
2 |V185301-FYJT19-0000 rear light eyeglass(Front) 1
3 |V18530A_FYJT19-0000 rear light bulb (12V5W) 1
4 |V185305-FYT19-0000 rear light base (back) 1
5 V185020-FY20-0A01 rear light installing stand(Silver) 1

V185021-FYT19-0000 rear light installing stand(Sanyang) 1
6 |GB/T6170-M6-A2F I-shaped hexagon nut 2
7 [18293-FYBQ—000 silica gel 2
8 [90304-FY8-000 large gasket lever 2
9 |[GB/T6177. 1-M6-A3H Bolt 2

Atlantis 150 Chassis

13/18



F-16 EXHAUST ASSY. & AIR INJECTION ASSY.

PART NUMBER

DESCRIPTION

QTY

V072000-FYJT19-2000

intake silencer assembly

95002-FYIF-200

pipe clamp 15

V072121-FYT19-0000

exhauster protecting board

GB/T16674. 1-M8*45-A2F

flange blot M8%32

90204-FYT3A-000

exhauster nut M6

18292-FYT3A-000

exhauster sealed pad

18291-FY2-001

secondary gulp valve (KOK)

GB/T16674. 1-M6*16-A3H

hexagon flange screws series

V243010-FYT18A-0000

gulp valve installing stand

91113-FYIQ2-002

stainless connecting pipe (FY125T)

95002-FYIF-000

pipe clamp

91120-FYT6-000

negative pressure pipe assembly

V243141-FYT18A-0000

gulp valve connecting pipe

95002-TL-000

pipe clamp 15 ($17)

90103-06012-00F5]

hexagon flange screws

GB/T859-6-A2F

light spring washer

90301-061205-00A2F

plain washer

V070051-FYJT19-2000

silica gel

)
=== === = |~ |
@ooﬂ@cnmoom»—‘o©ooﬂo‘°"*’>wmh‘a

GB/T96. 1-6-A3H

larger gasket lever A

[\
o

90103-06020-00F5]

hexagon flange screws

\]
—

V072203-FYT13-0000

insulation blanket

DO DO DO DO DO DO DN | — = | — Do = = Do = = Do DO | = | —

Atlantis 150 Chassis

14/18



F-17 FRAME

DESCRIPTION

F-17 PART NUMBER QTY
1 [50132-FYGT9-000 main lock installing stand 1
2 |VO11000-FYJT19-0000 frame 1
3 |GB/T95-10-A2G plain washer lever C 2
4 [V052402-FYT19-0000 right handrail 1
5 |V052401-FYT19-0000 left handrail 1
6 [95012-FY-000 accumulator belt 1
7 |GB/T16674. 1-M8*20-A2F hexagon flange screws M8*20 2
8 190151-FYT13A-000 screw(stainless steel) M6X16 3
9 [33431-FYBQ—-000 block 2
10 |V146200-FYT19-0000 engine hanger (Sanyang) 1
11 |GB6187-86-10000X-G—-14 flange self-locking nutM10X1. 25 1
12 |GB5789-86-10188X-G flange blot M10*188 1
13 190121-FYT3A-000 bush 1
14 |81725-FYEY2-001 nameplate 1
15 [GB/T16674. 2-M10%1. 25%55-A2F hexagon flange screws 2
16 [4TE-F0002-0000 crash pad 8

Atlantis 150 Chassis

15/18



F-18 MAIN & SIDE STAND

F-18 PART NUMBER DESCRIPTION QTY
1 [V015200-FYJT19-0000 side stand 1
2 |50531-FYJ-000 side stand spring 1
3 190120-FYT8-000 side stand bolt 1
4 |GB5787-86-10025X-G—-12 flange bolt 2
5 [50504-FYT3A-000 main stand block 2
6 195014-FYT3A-000 main stand spring 1
7 |V015100-FYT19-0000 main stand(Sanyang) 1
8 190113-06016-K looped—head bolt M6%*16 1
9 |GB/T6170-M6-A2F I-shaped hexagon nut 1
10 135030-FYT8-000 side stand switch 1

F-19 REAR SHOCK

F-19 PART NUMBER DESCRIPTION QTY
1 |V143000-FYT13A-0000 rear shock absorber assembly (Europe) 1
2 |GB/T16674. 1-M8*32-A3H hexagon flange bolt 1
3 |GB5787-86—-10040X-G-12 bolt 1

Atlantis 150 Chassis

16/18



F-20 ELECTRICAL

F-20 PART NUMBER DESCRIPTION QTY
1 |38100-FY3A-000 horn 1
2 |GB/T16674. 1-M6%16-A3H hexagon flange screws series 2
3 |V201000-FYJT19-1000 main cable (DOT) 1
4 |38310-FYJT18-000 flasher 1
5 |3UH-H1940-0100 starting relay 1
6 |GB/T6177. 1-M6-A3H hexagon flange screws 2
7 |4KC-H2155-0000 belt 1
8 |V203010-FYT19-0000 battery 1
9 [36Y-82151-0000 fuse 1
10 [31600-FYT3A-010 rectifier 1
11 [E124000-FYIQ2-0000 loop 1
12 [91165-FYGT2-000 belt 10
13 135700-FYT-000 control 1
14 [V201420-FY]JT18-0000 Diode, Silicon 1
15 |30410-FYT3A-000 C.D.I discreteness 1
16 [32420-FYT13A-000 line bear 1

Atlantis 150 Chassis

17/18



F-21 WARNING DECALS

Max weight Hmis 3083

May weight Nt . 3860

F-21 PART NUMBER DESCRIPTION QTY
1 [81220-FYT3B—000 label, warning RR carier weight 1
2 181219-FYT3B—-000 label, warning FRT storage weight 1
3 [87125-FYT-000 label, tire pressure 1
4 [87141-FYT3A-000 label, SWV triangle 1
5 [87531-FYT3B-000 label, side stand warning 1
6 |87150-FYJT-000 DOT sticker 1
7 |87150-FYM-100 EPA sticker 1

Atlantis 150 Chassis

18/18



	图册

